

Report No.: 1613022362

Page 1 of 4

Client: NET VIET TECHNICAL TRADING SERVICES COMPANY LIMITED
187 Ton That Thuyet Street, Ward 4, District 4, Ho Chi Minh City,
Vietnam

Test item(s): Buckles

**Identification/
Model No(s):** MODEL: LOCK
MATERIAL: POM PLASTIC
COLOR: BLACK
AGE GROUP: ADULT (> 14 YEARS)

Sample Receiving date: 2015-08-19

Testing Period: 2015-08-19 - 2015-08-24

Test Specification:
Oxylane - Decathlon ILIMS packages 2015 (version 0.6)

Test result:

1. Heavy metals content

PASS (Page 3)



For and on behalf of
TÜV Rheinland Vietnam Co., Ltd.

2015-08-25 Huynh Thi Phuong Trang / Project Manager

Date Name/Position

*Test result is drawn according to the kind and extent of tests performed.
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.*



Test Report No.: 1613022362

Page 2 of 4

Material List:

Item: MODEL: LOCK
MATERIAL: POM PLASTIC
COLOR: BLACK
AGE GROUP: ADULT (> 14 YEARS)

Material No.	Material	Color	Location
M001	Hard plastic	Black	Buckle

LANI
LAB
3 SOF
, HCM



Test Report No.: 1613022362

Page 3 of 4

1. Heavy metals content

Test Method: Acidic microwave digestion, then determination via ICP-OES

Test Result:

				Test No.	T001
				Material No.	M001
Test Parameter	Unit	RL	Customer's Requirement	Result	
Chromium (Cr)	mg/kg	3	Test Chromium VI if > 1000	n.d.	
Nickel (Ni)	mg/kg	1	-	n.d.	
Boron (B)	mg/kg	10	100 (Warning - Check MSDS)	n.d.	
Cobalt (Co)	mg/kg	10	300 (Warning - Check MSDS)	n.d.	
Lead (Pb)	mg/kg	10	<90	n.d.	
Antimony (Sb)	mg/kg	10	<750	n.d.	
Arsenic (As)	mg/kg	10	<100	n.d.	
Cadmium (Cd)	mg/kg	10	<100	n.d.	
Mercury (Hg)	mg/kg	0.2	<1	n.d.	
Beryllium (Be)	mg/kg	10	<1000	n.d.	
Tin (Sn)	mg/kg	0.1	-	n.d.	
Conclusion				Pass	

Abbreviation: mg/kg = milligram per kilogram
 RL = Reporting Limit
 n.d. = not detected (<RL)

VIET
 ORA
 FWARI
 CITY

Test Report No.: 1613022362

Page 4 of 4

Sample Photo



LAB I.D.: A000243556-001

- END -

NAM
ORY
CITY